



# COMMERCIAL TESTING COMPANY

1215 South Hamilton Street • Post Office Box 985 • Dalton, GA 30722  
Telephone (706) 278-3935 • Facsimile (706) 278-3936

Report Number 08-11118

Nurazzo, LLC  
Dalton, Georgia

Test Number 4040-4981  
November 14, 2008

## Static Load Limit

**Test Method:** The test was conducted in accordance with ASTM International F 970, *Standard Test Method for Static Load Limit*. This test method is intended for use in determining the indentation recovery properties of resilient floor covering after a long-term indentation test, 24 hours, under the load specified in the detail specification. The reported value, residual compression, is the depth of hole remaining 24 hours after removal of the specified load using a 2-inch by 2-inch specimen conditioned at least 16 hours at 72°F and 50 ± 5% relative humidity and tested under the same environmental conditions. Section 9.2 of the standard defines static load limit as the maximum load to reach a permanent indentation of 0.005 inch. For this test, the client specified the loading to be fixed at 250 pounds per square inch.

**Material Tested:**

Identification: Terrazzo Tile

**Test Result:**

Specimen	1	2
Applied Load	250 psi	250 psi
Initial Thickness	0.1550	0.1525
Final Thickness	0.1550	0.1525
<b>Residual Indentation</b>	<b>0.0000</b>	<b>0.0000</b>

Note: All measurements are shown in inches.

Commercial Testing Company

(Authorized Signature)

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. The test results presented in this report apply only to the samples tested and are not necessarily indicative of apparent identical or similar materials. Sample selection and identification were provided by the client. A sampling plan, if described in the referenced standard, was not necessarily followed. This report, or the name of Commercial Testing Company, shall not be used under any circumstance in advertising to the general public.

**TESTED TO BE SURE® Since 1974**